MX-100A

= (4 El i

Parts book







H 3% /CONTENTS

HUREES / Machine bhody«eseesesseernnnsssertmniriimiiiiii i
J:ﬁm%géi / Upper shaft mechanismes s esseseeseeceeceecccccccecccccccccccncancnns
%f$¥%§%§ / Needle bar mechanismessesessessesseseesecceceececcecceaccccccccnccns
HUbh B2/ Work clamp lifter mechanismesssseseeseeeeeeeeneeennan.
B EEIZEE/ Work clamp lifter mechanismesssseseeseeereererieeennann.
ZELEHEE / Threading mechanismes«sssssseeereerrmmseeerrmmiimiiii.
FIZR3E B ) Thread trimmer MEChanismestes«stseeeesseeensserermmmneeemmieeenn.
FAZRIEE / Tension release mechaniSmesssseeesseesssereseeaetneieetnaiennnn.
KIEZEEE / External work clamp mechanismesssssseeseesereeeereraanans

Wrek N2t B /Tread breakage dectetor mechanismesssseseesesreseceseeeeee
‘Fﬁh%% / Lower shaft mechanismesseseeeseeeceeccesccectececnssenceccccnsanns
P E / Thread trimmer mechanismesseseseseseseserenaeereereeieneiaeinian.
P E / Thread trimmer mechanismessssesesereseserenseeneeeeeieneiaennian.
T3S /Lower Shaft MEChANiSm +oeeeeeeeseeereseseermmeermmminieeennn
)‘J‘E*ﬁ,ﬁj\;?mgﬁ / Fusier oil supply mechanismessesseseeesecscsesecececencacans
Xlﬁ?{ﬂr’ﬂéﬁ (S)/ X Feed mechanism (S) .............................................
X%ﬂ%ﬁ (T) / X Feed mechanism (T) ..........................................
ViERIREE / ¥ Feed mechanism «eeeeesseeereeeemeetimmtiiiiii.
E*E%_E\_%E (S) /Clamping fixture (S) ...........................................
%?D%E\-%E (S)/Clamping fixture (S) ..........................................
E%%ﬁ%ﬁ(ﬂ/ Clamping fixture mechanism (T) .........................
JednJe HEEE (T) / Clamping fixture mechanism (T) «eeeeseseereeeecencens
Xﬁﬁ%%ﬁ (T)/ X Feed mechanism (T) ..........................................
H\ESE%I%J\/ Machine body (Table structure) ..................................
ﬁﬁéﬁ%ﬁé}\ / Front table mechanismess esesceeceececcocceccoccececceccaccacens
iﬁﬂbéﬁ%ﬁﬁ / Auxiliary table mechanismeee e eseesseeevececcoccaccoccacenns
HLLEIRAE /Table MEChANISIIeesssrrrersssersrrrenneessrrreeenmennrmeeeeeneaneneeenens
ISR S/ Electric control box mechaniSmessesesseseseseseeneeesnencnenn
?%%U%ﬁ%%. (X) / Control box mechanism (X) ..................................
ﬁé'f@??ﬁ%ﬁ/ Operation interface mechanismeseeseeeeseceeceecceeeceecaaees
HE L3 M5 B/ Power supply equitment mechanismessesssseseseeserenmmnnes
ﬁ?}?ﬁ%ﬁ/ Air pressure MmechaniSmesesesseseeseeseeceececcccccsccscccccccccancnns
HRBEE / Bobbin winder mechanismesesesesesesereseeerenaeteitiiiiniiiinian.
JEELERYIIIEE B /Bottom line detection mechanismesssssessseeessseenseecnnees
{}%jiﬁ{;}]%”%ﬁ/Laser Cutting Deviceeeeeeeeeeeececcetcccaccccactececcaccaccacens
{%{j\lﬁjﬁﬂ%ﬂn&})—(kﬁéﬁ/LASER CUTTING SUCTION DEVICE=®eesceceseccceccceccccccnaes
,ﬁ%%ﬁ/ﬁnt Pen MechaniSmesseeseeeceeeceesesesceacttsccnssennctccccnssanncancns
#@H%W%E/The Internet of Thingseeseeceereereceeceeceeeesiccccieeieainicaaee.

e



Béj\ / Machine body

37,
H

A MUK

R




A. HU4EES4 / Machine body

5 5 B
No. Part. No. T NAME OF PARTS i’?ﬁ% Reﬁalr{ts

1 S04078  MRETMA X8 Screw M4 x 8 16

2 141912078 kL AT1RP = Wire rod protection cover 1

3 S04081 BEETM4 X 12 Screw M4 x 12 4

4 930000403 Hlk EHEbRk Nose cover plate 1 | 141901070
5 141944001 | FEHEEHLET Spindle motor housing 1

6 930000402 | PkLRAT = 5% Wire rod housing 1 141901071
7 41722003  #2E10.5 Rubber plug 10.5 3

8 930000475 R R AR E T 25 AR Middle pressure foot crank regulating cover plate 1 141912185
9 S04078 BEETMA X 8 Screw M4 x 8 3

11 504029 BEETM5 X 12 Screw M5 * 12 4

12 | 930000401 MLk AT a5 6% Nose front cover 1 141901069
13 141912160 | THHCE A Panel gasket 1

14 14437001 | HIBR FE Ar s Panel trademark 1

15 41722003 #51Z9E10.5 Rubber plug 10.5 6

16 40622014  JhE Oil seal 1

17 | 417S30025 #24TM4 X 10 Screw M4 x 10 3

18 930000404 |HFFRER Electronic handwheel cover plate 1 141901072
19 S05107  MEETM10X 25 Screw M10 x 25 5

20 141901096 |\EHHF ek b 238 FEB Needle bar rotary motor mounting seat 1

21 S05123  ZATM5X 12 Screw M5 * 12 4

22 930000405 I FF[EID T EFE Needle rod synchronous belt housing 1 141901068
23 502918 WEETM4 X8 Screw M4 x 8 3

24 S05133 BEETM4 X 12 Screw M4 x 12 3

25 141944002 BT HEALE 72 Needle bar motor cover 1

26 930000476 |fl% @tk (B) Side window cover (B) 1 141912184
27 | 417S30306 MEEIM5X 15 Screw M5 * 12 6

28 S05275  MEETM20 X 55 Screw M20 x 55 6

29 504029 BEETM5 X 12 Screw M6 X 16 4
30 141944004 |J5 & Back cover 1
31 P02012  #4F pin 2

32 42536004 SEEL(EA) Air pipe joint (right Angle) 1

33 141937003 |#5%% Blue bar 1

34 930000478  HLE M E AR Fuselage side cover 2 | 141912194
35 930000444 MLk JS SR Rear cover plate of machine base 1 142012083
36 | 407S15001 M8X15 M8 x 15 2

37 930000544 Ml BB iEFLER Fuselage side cover 1 141912208
38 W01018 M0 gasket M10 1

39 421S13012 M4X10 Max 10 12
40 141923003 B4 1
41 141912232 BHZh# 1
42 | 417S15008 |BEETM4 X8 M4x 10 4




B. J:ﬂhi%ﬁ / Upper shaft mechanism




B. LiZkE /

Upper shaft mechanism

F5 9 _ A
No. Part. No. Fatraik NAME OF PARTS A%fl’;5 Refayis
1 141902008  HkZLFT 5 Thread take-up shaft 1
2 141933006 | FHHLHL The shaft motor 1
3 S05124 HEETME X 16 Screw M5 * 16 4
4 B10014 VR VE R 4 7% 6904-DDUNR Deep groove ball bearing 6904-DDUNR )
5 B06005 VR VE R 8 7 6904-DDU Deep groove ball bearing 6904-DDU )
6 41803211  FhEE Bearing sleeve 9
7 S10019  #ZEETME X6 Screw M6 x 6 11
8 141903019 k& Bearing sleeve 2
9 B10013  6204-DDUNR 6204 - DDUNR 9
10 14193500700 | Hkk AT 4 [5) 25 46 2H A4 Reel shaft synchronous wheel assembly 1
11 S10006 BEETME X 6 Screw M5 * 6 2
12 S09019  |HR£TM5 X5 Screw M5 x5 9
13 141935008 | _F#h[EEHy Upper axle synchronous belt 1
14 141903014 | =5 EEALEE 2% Spindle motor coupling 1
15 40325010  _FAEhEEShIGES Turn gear on upper shaft 1
17 141935009 |#1#F[EP % Needle bar synchronizer wheel 1
18 141902009  %+#T#h Needle bar shaft 1
19 421513057 | N SFH R AR S8 4T Hexagon socket cylindrical head screw 1
20 141903018 7K 'Z4t Tension wheel 1
21 B03005 B Bearing 2
22 42528003 | bk 2 Bearing washer 1
23 141903008 Rk E#pihE Lower section tensioning wheel shaft sleeve 1
24 141901064 gk The tension wheel 1
26 S05124 HEETME X 16 Screw M5 * 16 9
28 40325011  FEeENEES Hand shaft gear 1
29 141903027 | FitHhE Hand wheel axle sleeve 1
30 418530218 #Z4TM4 X7 Screw M4 x 7 2
31 P03002 M [ A Y Elastic cylindrical pin 1
32 41827214  $hEE Spring 1
33 | 4031160600 F# The handwheel 1
34 40326602 | T The hand wheel 1
35 403S11003 | JF#E KR FE B 4T Slotted large cylindrical head screw 1
36 141930018 | FHhHLAEH2L Spindle motor adapter cable 1
37 40322027  F4 2 %E Rubber plug 1
38 421513003 #Z4£TM4 X8 Screw M4 x 8 2
39 | 14191101600 &z Oil can 1
40 10122005 |5 ) 3€ Rubber plug 3
41 417530036 MEETM5 X 12 Screw M5x12 9
42 141912203  |yHaE 223 S 40 Oil pot mounting bracket 1
43 S05123  MEETM5X 12 Screw M5x12 9
44 141904011 WLk _EF5 R Co%e etk Upper Eccentric wheel plate 1
45 141904010 M3k ETifmCodt Upper Eccentric wheel 1




C- lﬁ“ﬂ:%ﬁ / Needle bar mechanism




Needle bar mechanism

C. HiTHE /
=R (222

FF B A
No. Part. No. T NAME OF PARTS fi;ﬂ Refjis
1 14193800300 HkLAFIEFF4H 1+ Take-up lever assembly 1
2 S09019  BHETM5 X5 Screw M5 X5 9
3 41804216 I ATiERAE Pin rod connecting rod 1
4 S10019 NS A i B e W8 4T Hexagon socket set screw with flat end 2
5 41811221  #J# Gasket 1
6 42224005 |\ BEERAFIE £ Take-up lever needle bearing 1
7 41805213  HkL A& Take-up lever connecting rod 1
8 114514001 | N/~ A T 5 e w2 4T Hexagon socket set screw with flat end 2
9 41808211 |'X [ Ring 1
10 41824002  fh& Bearing 1
11 | 141926008  EAFHY Connecting rod pin 1
12 41824003  Hhik Bearing 1
13 141938003  PhZEAT Take-up lever 1
14 41813214 | Z&E Thread sleeve 2
15 141904004  HkZk Hhiti Take up crank 1
16 116514003  \&FAF HE A h24T Needle bar crank screw 4
17 141912201  &FAF HHAR 21 Needle bar crank washer 1
18 101515004  E1-4F dliAw [ 2 WR4T Needle bar crank setting screw 2
19 135511002 \EFAFEEANE AT I8 LT Needle bar crank setting screw 2
20 141904005 \&FAFHEAH Needle bar crank 1
21 41703005 £FHFFEE Needle bar position 1
22 141902012 | EdE4EAF Rotate needle bar 1
23 101S15005 | JeZR R 4T S [H W4T Clamp screw fastening screw 1
24 42217503 | HLE needle 1
25 141901076 | &1 K BIE Needle bar tightening ring E )
26 S05133  #ZETM4 X 12 Screw M4 x 12 9
27 14190400800 4tAFHzsk4H 4 Pin connector assembly 1
28 141912167 | EFFFZEAT RN 7 Needle bar zero sensor 1
29 | 141909013  FEELAHHT e B Rotate pin clamp 9
30 141903029 4HFFTEB Needle bar under cover B 1
33 B06043 61902-27 61902-2z 1
34 141908005 44T jieis A& 34 Needle bar rotate bearing retainer 1
35 B10051 6902LLUNR 6902LLUNR 1
36 | 418S30218 | —FERIMMEETMA X7 Spherical screw M4x7 2
37 S10007 7S A U] BS SE IBATMA X 4 | Hexagon socket set screw M4x4 2
38 S09012 NS E B IBETMA X 5 Inner hexangular set screw M4x5 1
39 141935017 | £H4FEIZ$ %8B Needle bar synchronizer wheel 1
40 141935011 4&F#Fliesg R Ay Needle bar rotate synchronous belt 1
41 42230534 AT HEEE HAL Needle bar rotating motor 1
42 41828028 | “F#pE5 Flat washer 5 4
43 S05218  HRETM5X 22 Screw M5 * 22 4
44 | 14193502000 |JiE%E BHL [F) 25 46 4H 4B Rotating motor synchronous wheel assembly 1
45 S05116 HEETM4 X 8 Screw M4 x 8 2
46 141912093 A& J&as 235k Sensor mounting plate 1
47 41730851 AL EES Sensor 1
48 S04076  HRATM3 X8 Screw M3 x 8 1
49 | 14193800400 &FAFi&EF4HAL: Pin rod connecting rod assembly 1
50 41709001 | HyH: sider 1
51 207S11008 | HE4ETM4 X 12 Screw M4 x 12 9
52 142009004 &FFFIE RS H) Needle bar slider guide 1
53 | 1419NS30001 |E4TH24T Slot screws M4 x 10 2
54 141912202 | #RiER} pate nut 9
55 41712069  yHZEHE:H) Qil line hook 1
56 41712070 WL LE Qil line support 1
57 12923018 | jHiZk Oil thread L9
58 12921002 % Qil tube 1.7
59 141927006 | [a]yh £ 3e Oil line hook 1
60 | 141923002 fEF wool felt 1
61 S10006  HRET M5X6 Screw M5 x 6 1




DI1. *ﬂ*f&tpgﬂiﬂ%é%‘/ Work clamp lifter mechanism




D1. Hbk EfHEE/ Work clamp lifter mechanism

s #5 - I
o | part. No. TEAF LR NAME OF PARTS ﬁ;ﬁ Rﬁ; ﬁs

1 S10018 BEETM6 screw M6 3
2 41702013 | [EEF presserarm F 1
3 41703011 JEEHEF presserarm shaft sleeve F 1
4 41703012 JEEHIER Press arm sleeve R 1
5 S10019  MHETM6 X6 Screw M6 x 6 3
6 L02032  HEETM6X 12 Screw M6 x 12 1
7 41709017 | EER presserarm R 1
8 41728004 [ Gasket 2
9 41703010 |¥&# Roller 1
10 141901017 & BIEFF Middle presser foot bar 1
11 N01021 HE-REM6 Nut M6 2
12 41726003 B HEHh Roller shaft 1
13 S04035  HRETM4 X6 Screw M4 x 6 9
14 41728003 [ Gasket 1
15 B06008 VRVE BR 5 7K 6805-VV Deep groove ball bearing 6805-VV 1
16 141912082 | JEHIHL7e 22 384K Mounting plate for presser foot 1
17 141901033 | & i o 58 Center presserfoot eccentric 1
18 142003001 ¥kl #HE7ZSM-0810-06 Plastic shaft sleeve ZSM-0810-06 1
19 S05133 | HRETM4 X 12 Screw M4 x 12 4
20 S05110  HRETM6X 12 Screw M6 x 12 9
21 142345002 | HES HE#E L Exhaust gas speed regulating joint 2
22 141930006 | 7 & JHIFHBES T Middle presser foot lift cylinder 1
23 141926005 36544 Lift presser pin 1
24 H03008 Ty FH e R B An elastic retainer for shaft 1
25 141912081 & HFE TS FLEEREAR Middle presserfoot lifting cylinder adapter plate 1
26 S05030  WEETM6 X 18 M6 screw by 18 9
97 141922009 b IR BHE FF 7 Sk ::/:(:Te presseroot swing par 1or ant-colision |
28 141901022 | v s B AT PR A iz Middle presserfoot pendulum limit seat 1
29 S05073  ERETM6 X 40 Screw M6 x 40 1
30 141901082 | v & AT Tk Middle presserfoot pad 2
31 | 1419NS20002 AA7HZ4TA Shaft screw A 9
32 142012001 | [A]&GEFFMA Intermittent connecting rod MA 1
33 | 142003002 T FEIEEIESM-0810-03  Engineering plastic cover SM-0810-03 5
34 142012003 | [A] EXIBEATM Intermittent link M 1
35 | 1419NS20003 i i24TB ‘Shaft screw B 9
36 142012002 | [A] &RIZEATFMB Intermittent connecting rod MB 1
37 S05116  #RETM4 X8 Screw M4 x 8 1
38 41709020 | JEZEATEEk Tighten rod joint 1
39 141926013 &% Connecting rod shaft 1
40 H03006 #4188 Retaining ring 8 1
41 41728031 Gasket 1
42 41702014 | ERERE Connection plate shaft 1
43 141901059 | Hf [ T4 Middle presserfoot set 1
44 403520012  HhHrw24T Axis of a screw 2
45 141927002 | J& fiia s Presser foot spring 1
47 141902011 | 5= BIATA Total presser foot bar A 1
48 41803031  HEFFEHE Middle pressershaft sleeve 1
49 41822612 | yhiF Oil seal 1
50 141901019 | A s et Intermediate presserfoot transfer block 1
51 | 417515011 #24TSM9-64 Screw SM9-64 9
52 41728025 P Flat washer 1
53 42216505 LB Middle presser foot 1




D2. EE%'*‘}_‘EE?D%E/ Work clamp lifter mechanism




D2, HHFHEHEE/ Work clamp lifter mechanism

F5 FS _ A
No. | Part.No. TR NAME OF PARTS ﬁf Rﬁ;’i .
1 141904007  H R JHEAT Middle presser foot rocker 1
2 B04036 5761900 Bearing 61900 1
3 142003011 |#h&APLEE Bearing block 1
4 S05124 HEETM5 X 16 Screw the M5 * 16 4
5 141912152 R B ML 22 35 R Middle presser foot motor mounting plate 1
6 142033004  H R G HE AL Middle presser foot feed motor 1
7 S05123 BEETME X 12 Screw M5 * 12 4
8 S09019 AR ETM5 X 5 Locking screw M5x5 1
9 S05004 HEETME X 14 Screw M5 * 14 1
10 142026002 | EAT4H The connecting rod pin 1
11 142003006 T FE¥RM4HEGLW-0709-05 Engineering plastic shaft sleeve GLW-0709-05 2
12 142005001 |+ & HLEFT Middle presser foot link 1
13 | 1420NS20001 FHhAZIRETM6 X 0. 75 Axial screw M6x0.75 1
14 41822101 HBRKE Rubber sleeve 1
15 S05116  |HZ4TM4 X8 Screw the M4 x 8 1
16 41709020 | & 'ZEAFEEL Tighten rod joint 1
17 141902011 | & JIAFA Middle presser foot bar A 1
18 41803031 | HRATHhE Middle pressure shaft sleeve 1
19 41822612  jmE Oil seal 1
20 141901019 | w1 & EEReE Intermediate presser foot transfer block 1
21 417S15011  424TSM9-64 Screw SM9-64 9
22 41728025 I Flat washer 1
23 42216505 | R Middle presser foot 1
24 | 14200500100 b & BZEFT 204 Middle presser foot connecting rod assembly 1

10




E- 'fﬁﬁé’{zﬂéﬁ / Threading mechanism

11



E. HF#43EE / Threading mechanism

I _ A
No. Part. No. Fatraik NAME OF PARTS figﬂ Refayis
1 140322027 % 7 3E Rubber plug 2
2 1141945009 Je e S AT Thread clamp cylinder 1
3 1141912192 N 2R ST 2 A S B Small clamp cylinder mounting bracket 1
4 1504078 HEETM4 X 8 Screw M4 x 8 1
5 1142345002 ek Tracheal joint 1
6 41313013 o A The pin thread 1
7 141712077 2 S AR Line guide plate 1
8 504028 BREETM5 X 8 Screw the M5 x 8 1
9 4171301400 |FIJeskdsaiqit Auxiliary clamp assembly 1
10 S10019 B24TM6 X 6 Screw M6 x 6 1
11 141901029 e 4 B 2 s iR Clamp mounting seat 1
12 S05110 BZETME X 12 Screw M6 x 12 1
13 41813613 kil Loose thread pin 1
14 4181361200  Jezkss Thread clamp device 1
15 141712079 T 2sC Wire passer C 1
16 504028 HZETME X 8 Screw M5 x 8 )
17 1S04078 WEETM4 X 8 Screw M4 x 8 1
18 141912108 etk 2t 2 /a) Clamp wire hook 1
19 1141926012 JUES Y5 Wire passer column 2
21 NO1017 W& £ES nut 5 1

12




Tﬂé}%%ﬁ/ Thread trimmer mechanism

22

13




F. A3 E/ Thread trimmer mechanism

I _ T &0
No. Part. No. Ttk NAME OF PARTS figﬂ Refayis
1 141930029 | HZHRIEk2. 9 wiper electromagnet 2.9 1
4 41811213 | HijhshzE Electromagnet cover 1
6 W01002  |M3#H The M3 gasket 1
7 4181226100 F9£% o ol 2k 22 BE A 2H A4 Sweep electromagnet mounting plate assembly 1
8 41822213  ZZpfih Buffer block 1
9 W01002  |M3#H The M3 gasket 4
10 504082 WZETM3 X 6 Screw M3 * 6 4
11 41826215 4T pin 1
12 41803223 |4 pE| Copper gaskets 1
13 418520213 #h{24TB Shaft screw B 1
14 41812264 | BRZHIEAT Drive the swinging rod 1
15 41803225 |E&EHE casing 1
16 41827212 |\ Torsional spring 1
17 418520212  Hh{HR4TA Shaft screw A 1
18 141912170 | FHZER Sweep line connecting rod 1
19 H03057 JF R4 3 Open retainer 3 1
20 | 4180421400 9%k dhHR4: Sweep crank assembly 1
21 H05006 1485 Retaining ring 5 1
22 41827211 | AL Sweep line wire 1
23 41803220 | P4ZkHhIY e Spool retainer 1
24 | 417S15013 |HZEETM4 X5 Screw the M4 x 5 1
25 417530036  HEAR GHFEARE ) M5 X 12 Bolt (with washer)M5 x 12 )
26 41845232 |THEEEKIT04 T-junction KJT04 1
27 S01591 HEETM3 X 18 Screw M3 by 18 1
28 W01002  |M3# The M3 gasket 1
29 141912088 FH£kItE S48 Wire sweeping device bracket 1
30 S05123 BEETME X 12 Screw M5 * 12 9

14




G- *’z}@ii’&:%‘/ Tension release mechanism

15



G. "A£k3: ¥/ Tension release mechanism

F5 % _ -
No. Part. No. Fatraik NAME OF PARTS A%l’g5 Refayis

1 417530012 | ERMEETT-3 7-3 section of the screw )

2 41722021 OfZREIPT 0ring P7 )

3 41711211 HE GRS Electromagnet cover 1

4 141930030 | #AZE HEEELHV2. 9m Loose wire electromagnet HV2.9m 1

5 41712099  HEREAR LR Electromagnet mounting plate 1

6 W01001 S4B M4 Flat washer M4 2

7 W02008 R 24 Spring washer 2-4 2

8 L02031  #ZEFEMAXS8 Bolt the M4 x 8 2

9 41722020  H RGBSR P Electromagnet buffer washer 1

10 W01001 S4B M4 Flat washer M4 1

11 N01024 7N fH N2 REM4 Hexagon nut M4 1

12 L02036 I M4 X 14 Bolt M4 x 14 1

13 H05029 4 BEE4 Retaining ring E4 1

14 W01009 S PEIMS Flat washer M5 2

15 141926007  FAZRAT Pine pole 1

16 41727013 BEE spring 1

16




N j(}jgﬂzjﬁl]’{zjéﬁ / External work clamp mechanism

17




H., KERHZEE / External work clamp mechanism

e BE n =T %%
No. Part. No. TR NAME OF PARTS Aﬁrilt. Refjis

1 S05123  #RETM5 X 12 Screw M5 * 12 4

2 W01009 S BE Flat washer 5 4

3 141912087 |\ SETZ2IEMR Cylinder mounting plate 1

4 141945003  KEHAED Large foot cylinder 1

5 142345002 | HEFS 3 2L PTLAMS-B Exhaust gas speed control joint PTL4M5-B 2

6 S05123 /S FHIZETME X 12 Hexagon socket screw M5x12 2

7 W01009 S BB Flat washer 5 2

8 141912086 K& JH 22 35k Large pressure foot mounting plate 1

9 S05116  WRETM4 X8 Screw the M4 x 8 4

10 141921005 4d%EX The brass X 1

11 S04078  MRETMA X8 Screw the M4 x 8 1

12 141901053 - KJEH Big presser foot 1

13 42212641 |&S Pipe clamp 2

14 S05192  MRETM3 X6 Screw M3 * 6 )

18




1N H‘ﬁéﬂ%@@%ﬁ/’fread breakage dectetor mechanism

19



I. WrZR N3 B /Tread breakage dectetor mechanism

= =) =
}?07.3 Paf"c:i;o. Ttk NAME OF PARTS A%l’;ﬁ Refayis
1 41711054 ALERISNALZ Fr Sensor internal insulation sheet 1
2 42212837 |4 Fr Induction of copper 1
3 141830008 HENZE (0. 2mm) Single core wire (0.2mm) 3
4 41711053 |G BN S Sensor outer insulation sheet 1
5 W01001 M4 The M4 gasket 1
6 504078 WEATMAXS Sorew M4 x 8 N

20




J- —Fﬂh’%éﬁ / Lower shaft mechanism

21



J. T#h%E / Lower shaft mechanism

== = =N
}1—:1?01.3 Paf,t_?No. TR NAME OF PARTS ﬁf &yE
1 11510001 | ‘"4%¢ CAM 1
2 11309030 | MECTA: CAM needle 9
3 | 116514005 |#Z4TSM1/4(40) X 10 Screw SM1/4 x 10 (40) 5
4 HO1106 FLA s 1Y BB 24 Elastic retainer for hole 24 1
5 113514002 |#24TSM11/64 (40) X 5.5 Screw SM11/64 x 5.5 (40) 2
6 141903007 | T fhdd & & Lower shaft bearing sleeve 1
7 11424001 | #h7&61901-2RZ Rz bearing 61901-2 9
8 413514006 |424TM4 X 4 Screw the M4 x 4 9
9 42508003 | BkLRIZEAT 4 B 1l Connecting rod pin tightening ring 1
10 | 418530218 |#ZATMAX 7 Sorew the M4 x 7 5
11 42218002 | FRSEL A Bobbin sleeve assembly 1
12 10818501 A& The bobbin 1
13 42218003 |ERR4H A4 Hook component 1
14 11522001 |yt Qil seal 1
15 42203509 | FEhETHhE Lower shaft front sleeve 1
16 | 1142201400 | F#harhEmt Oil seal for lower shaft front sleeve 1
17 141803006 | T #hihaE Lower shaft oil mandrel 1
18 141822002 |OFE o-ring 1
19 141823001 | " 4 PR v ey Lower shaft limiting oil core 1
20 | 141902002 | Ffh The shaft 1
21 141935001 | FH/NE:EE Lower section small sync wheel 1
22 S09019 HEETM5 X 5 Screw M5 x5 3
23 S05124 HEETME X 16 Screw M5 * 16 4
24 141933006 | F#hEEAL The shaft motor 1
25 | 14193500200 | F ¥ K FE B E4H A Next section large synchronous wheel assembly 1
26 S10009 HEETM6 X 8 Screw M6 x 8 4
27 141935004 ——F—_;-I_:‘A ﬁi%lS_SOO_SBM ’er‘]re‘-gii; Sectuon or ine syncnronous peitis 19- 1
28 141903008 | FATTkEitE Lower section tensioning wheel shaft sleeve 1
29 42528003 | FhAR I PE Bearing washer 1
30 B03005 I5h 7% 6087 Bearing 608 z 9
31 141903018 |7k 'Z4t Tension wheel 1
32 | 421513042 |BZATMSX 35 Screw the M8 by 35 1
33 S05021 HEETM3 X 6 Screw M3 * 6 4
34 | 930000423 | T HLALIEAR Lower shaft motor cover plate 1 141912135
35 141912134 {25 4R The side cover 1
36 S05116 HEETMA X 8 Screw M4 x 8 4

22




K- Jﬁ]]é)%’lzjé%‘ / Thread trimmer mechanism

23




K. VI&EE /

Thread trimmer mechanism

CE _ A
No. Part. No. Fatraik NAME OF PARTS figﬂ Refayis
1 141915001  £14R The needle plate 1
2 41815011  %F4L#k ¢ 1. 8T2. 0 1.8 T2.0 pinhole plate phi 1
3 417517001 |#RETSM2. 38 Screw SM2.38 2
4 417S15008 HZEETM4 XS Screw the M4 x 8 5
5 142001008 | TEA7 /2 2H A5 22 3% i Locating hook assembly mounting seat 1
6 413511003 |HEETM5 X 16 Screw the M5 * 16 3
7 13112007 % F needle protection plate 1
8 114S11009 | $EAME4ET Hanging screw 1
9 141812022 |Efi’a) Positioning hook 1
10 402511037  Zesk gz 3EnEETM5 X 10 Mounting screw M5x10 for winder 1
11 142012085 & JIHT fixed knife gasket 1
12 13119001 EJ] fixed knife 1
13 141909001 |5& JJJEHR fixed knife holder 1
14 | 422530514 |BEETSM1/8X 44 SM1/8 x 44 screw 1
15 116S11005 | FZEihARt24T Bracket crank screw 1
16 | 409516025 |WEHESM1/8X44 Nut SM1/8 x 44 1
17 S02031 HEETM3 X 5 Screw M3 x 5 3
18 42212668 I TIZREMR Special-shaped tool holder press plate 1
19 13119004 3h7] moving knife 1
20 113517002 |5l J] [H e i2 4T Movable knife fixing screw 2
21 13107002 | BIZk J)%A Trimming knife rack 1
22 S05116 HEETM4 X 8 Screw the M4 x 8 8
23 141909005 | BTk JJZR S A trimming knife holder 1
24 141912040 | BULE TJHR SRRy trimming knife holder gasket 1
25 11503004 |V JJIRsh4m & Cutter drive shaft sleeve 1
26 11322002 | % im 5 Torsional spring end cover 1
27 141927001 | By Trimming spring 1
28 | 141902001 )oKz Tangential drive shaft 1
29 | 1150400200 |\ 11£& ™ %E by kA 2044 Tangential CAM crank assembly 1
30 116514003 |EFAFREAEY B AL IBET Needle bar crank pin setting screw 1
31 H05031 P4PEIE6 Retaining ring E6 1
32 10112003 £FFF Hin 44 Needle bar crank guard 1
33 11322003 | HLRGERGE R Electromagnet cushion 1
34 S02039 BEETM4 X9 M4 x 9 screw 4
35 141912110 | BTZRS T 22 364K Wire cutting cylinder mounting plate 1
36 141930005 | PI£kSEL The tangent cylinder 1
37 42230519  fiESM-5HLH-4 Miniature connector M-5HLH-4 2
38 | 417530036 |HEETM5X 12 screw M5 * 12 9

24




K- ﬁ]éﬂé%ﬁ / Thread trimmer mechanism

25




K. VI&EE /

Thread trimmer mechanism

= = B
;za: Paf,t_?No. BIEAELIR NAME OF PARTS ﬁf &yE
39 | 113520001 EFFEEET The connecting rod screws 9
40 11505001 | i&EFT Connecting rod 1
41 13128003  |IEFFEH Connecting rod gasket 1
42 141903024 | BYZE il 44 1B B0 B Shear line crank shaft stop B 1
43 S10019 H24ETM6 X 6 Screw M6 x 6 1
44 141904003 | BIZE il HA Trimming the crank 1
45 S05004 HEETME X 14 Screw the M5 * 14 1
46 | 141903002 VIZ&EhE Tangent collar 1
47 42203517 V£ AR & Tangent crank shaft stub sleeve 1
48 141903025 Y2k ™#%C B FhB Tangent CAM crank shaft B 1
49 11527001 | B A5 Reset spring 1
50 141912013  BUZkph#l i g 22358 Shear line crank reset spring mounting plate 1
51 | 141922008 | Zphik cushion 1
52 N01007 1 EBEM6 Nut M6 9
53 S05073  HRETM6X 40 Screw M6 x 40 1
54 141912136 Y& E R Tangent adjustment cover plate 1
55 141921003 MRAHE A Blow brass left 1
56 418530218 |HEETM4X T Screw the M4 x 7 4
57 141921002 MRAAE A Blow brass right 1
58 41711014  HZ:26. 4 Wire clip 6.4 1
59 417S30025 | MEHe (34 FE)) M4 X 10DB Bolt (with washer)M4x10DB 2
60 41711015  HZkJ213.2 Wire clip 13.2 1
61 141912205 |\ PI£RE T M IR Tangent regulating cover gasket 1

26




e H / Rotating mechanism

L.

27



L. Tlie#3E / Rotating mechanism

= = B
fff Paf,t_?No. TR NAME OF PARTS ﬁf &yE

1 417515008 #Z4£TM4 X8 Screw the M4 x 8 3
2 141912145 |/NMAESER Pinion cover 1
3 S05116 M4 X8 Bolt the M4 x 8 15
4 141901008 | /)N ik 27 26 s Pinion mounting seat 2
5 B01055 & 6002-2RS Bearing 6002-2 - rs 2
6 141925001 | /MA%ES pinion 1
7 141926006 | 1EHE4Y non-rotating pin 1
8 141903017 1E¥ R k& Non-rotating nylon sleeve 1
9 141901074 | R sl 28 Lower rotary motor bracket 1
10 S10024 HEETM6 X 10 Screw M6 x 10 1
11 S05026 HEETM5 X 20 Screw the M5 * 20 4
12 141903009 39k B dh 2% Elastic coupling 1
13 141933007 | FAThRE L The lower section rotates the stepper motor 1
14 S05071 HEETM6 X 20 Screw M6 x 20 4
15 S05085 BZETM6 X 15 Screw M6 x 15 14
16 S05123 | MEETM5X 12 Screw the M5 * 12 7
17 | 141912156  feEik24%C Rotating flange C 1
18 141903028 FHEEC Lower section rotary sleeve C 1
19 B04074 & 6013-2RS Bearing 6013-2 - rs 1
20 135511002 14T B4R & A7 R4ET Needle bar crank setting screw 1
21 141925002 | HE¥E \Shik%e Rotating driven gear 1
22 S10025  MHETM8 X8 Screw the M8 x 8 9
23 B02012 7% 6912-2RSNR RSNR bearing 6912-2 1
24 418530218 MEETM4 X7 Screw the M4 x 7 6
25 141908002 | FHLLiEERYE Lower nose rotary retainer ring 1
26 | 403514017 |MEETM5X5 Screw the M5 x5 3
27 141903012 | FATIE MR Lower slide ring adapter plate 1
28 S05010 BEETMA X 12 Screw the M4 x 12 4
29 | 40736048  #Z3kKJS4-M5 Joint KJS4 - M5 3
30 S05118  HETM4X 16 Screw the M4 x 16 4
31 421513012 | HZEETM4X 10 Screw the M4 x 10 14
32 141912098  1R#HR Stop turning plate 1
33 42536004 |\ SAERESL Tracheal joint 3
34 141930031 | ¥F¥MGP1600 Slip ring MGP1600 1
35 S05073  EETM6 X 40 Screw M6 x 40 9
36 | 413513013 |HE4TM6X 25 Screw M6 x 25 2
37 | NOL021  ZERM6 Nut M6 3
38 141912143 ETIHRC Adjustment plate C 9
39 417S30025 | MEHE (34 FE)) M4 X 10DB Bolt (with washer)M4x10DB 1
40 930000175 | NG5 EMR Lower gear box cover plate 1 141912043
41 141912044 | N INEFEHR A Lower gear box gasket 1
42 S05993  MEAEML6 X 55 Bolts M16 x 55 4
43 41311001 |Z&3F= Wire clip 1
44 S04082 HEETM3 X 6 Screw M3 * 6 1
45 41730851  AREEE The sensor 1
46 41812023 | YAL %28 20 3k Y sensor mounting seat 1
47 12912326 (£ Wire clip 1
48 141912091  FHEEE RN F Lower rotation sensor 1
49 S05998 HEETM6 X 65 Screw M6 x 65 9
50 141912090 |JHTIHRB Adjustment plate B 2
51 141912171 VB EEMAR Sliding ring oil baffle 1

28




M. ﬁ}%*ﬁﬁi/ﬁ%% / Fusier oil supply mechanism

10

11

12

29




M. JetRfitym3EE / Fusier oil supply mechanism

= = B
fff Paf,t_?No. BIEAELIR NAME OF PARTS ﬁf &yE
1 10526003 | f12E plunger 1
2 11427021  FEZEq05E Plunger spring 1
3 10122010 |OJ:J&l o-ring 1
4 114S30010 | ¥ Hahg4T Socket screws 1
5 114530009  JEVEIERELS Lubricating connector 3
6 11412055 | & 5. Ty K% 5.7 Tubing spring 6
7 12921002 |4EJE e (d3X ¢5) Vinylon tubing (3x 5) 5
8 4183601700 |JERIAH: Filter elements 1
9 41836015  JHEMEMS The line M5 9
10 142009002  iJF71Y [ FEA Regulating seat A 1
11 001004 Ol o-ring 1
12 418530612 | HTTNELT Adjusting screw 1
13 S04030 HEMEIZETM5 X 6 Composite slotted screw M5x6 1
14 | 141912159  JHiA% 22354 Oil pot mounting plate 1
15 S05120  #EETM5 X8 Screw the M5 x 8 4
16 S05116  |HZ4TM4 X8 Screw the M4 x 8 9
17 | 41836616 | JHEMESM4. 76 The line SM4.76 1
18 | 421513003 |#Z%£TM4 X8 Screw the M4 x 8 4
19 40322027  t4 7% Rubber plug 4
20 | 141937005 | JHEHRIY Oil labeling 1
21 915624 Wik15 X1 The magnet 15 x 1 1
22 | 14191101600 a5 2H44B Oil can kit B 1
23 12936004 | JHIE M Tubing mouth 1
24 12912038 % Tubing clamps 9
256 | 12921006 4EJE i (d6X $8) Vinylon tubing (6 8) 1
26 12923018  yhizk4 x4 Line 4 x 4 )
27 141912158 | R aE 2234k C Waste oil pot mounting plate C 1
28 | 14191101800 J& 4z 2H /4B Waste oil pot kit B 1
29 | 12921005 4EE i (04X $6) Vinylon tubing (4 6) 1
30 41812014  JEmAr LRER Waste oil pot mounting plate 1
31 40311010 |yhaEdEsk The oil can joint 1
32 504082 HEETM3 X 6 Screw M3 * 6 4
33 40311011 |[=lyhh < Oil return can 1
34 421513017 MEETM5X 10 Screw the M5 * 10 )

30




N1. XiEZRlEE'E (S)/ X Feed mechanism (S)

31



N1. XiZ®l3E'E (S)/ X Feed mechanism (S)

F5 3 _ A
No. Part. No. Fatraik NAME OF PARTS A%fl’;5 Refayis

2 421513027 |BBETMEX 12 (FFikpE) Screw M5x12 (with washer) 9

3 S05116 BEETM4 X 8 Screw the M4 x 8 9

4 142011014 | Y[m ks Y-direction drag chain 1

5 930000450  £2AT YHR%5E =7 28 Lead screw Y drag chain bracket 1 142012063
6 S05059 BEETMA X 12 Screw the M4 x 12 2

7 141811001 |/Ma%E Small drag chain 1

8 407N01002 | H4WERE self-locking nut 4

9 | 417S15008 HZETM4X8 Screw the M4 x 8 9

10 S04076 BEETM3 X 8 Screw M3 x 12 4

11 41812146 | fiEmh s & 2B Grease box mounting plate 1

13 4182401600 £ZAT2H44 Screw components 1

15 502039 FAEUTSLIZETMA X 9 Slotted countersunk head screw M4 x 9 4

16 S05115  [#ZEETM4 X6 Screw the M4 x 6 2

17 14181202600 | 22146 5E Shk 2044 Lead rod drag chain guide assembly 1

18 421513049 [HEETM3 X 12 Screw M3 x 12 1

19 41730851 A& EES The sensor 1

20 41833016 | XZZHFfa] AR HLHL X lead servo motor 1

21 S05124 M5 X 16 Bolt the M5 * 16 4

22 | 930000022 | ZZFTHELALER Screw motor cover 1

23 S04078  WHETM4 X8 Screw the M4 x 8 5

24 141812027 | #k block 1

25 | 417530025 | FAl#% 3L 0B4TM4 X 10DB | Cross grooved disc head screw M4x10DB 8

26 930000020 = Line cover 1

27 | 421513065  HEAEMS5 X 16 (3 Hu[E]) Bolt M5x16(with washer) 8

28 41801052  22FF ik R Bede He Screw feed coupling seat 1 =
28 141801052 | Z2 A3 Bl Bk i Screw feed coupling seat 1 +H
29 41728033 | F M6 Gasket M6 4

30 S05111  #EFEM6X 16 Bolt M6 x 16 4

31 N01024 | /NfAMERFM4 Hexagon nut M4 2

32 141812169 | fEZEATIHR Beam regulating plate 1

33 S05133 HEETMA X 12 Screw the M4 x 12 1

34 S05119  HRETMAX 20 Screw the M4 x 20 1

35 417530302 HEAR G EARE)MA X 12 Bolt (with washer)M4 x 12 9

36 141830005 i&J &Rz 2% Low voltage driver 1

37 141912151 Ha¥E 22 Drag chain bracket 1

38 417530302 | BEETMAX 12 Screw the M4 x 12 4

39 S04125 + e S M2 AETMA /50 Cross grooved disc head screw M4/50 1

40 N01024 | /NfAMEREM4 Hexagon nut M4 1

41 S04076 MEETM3XS8 Screw M3X8 4

42 41812145 fEm B & sER Grease box cover plate 1

43 41842042 JEST The live core 1

44 | 41822016 OZUIE17X2. 65 17 * 2.65 o-rings 9

45 41842041 |YZ2AT A& HE & Y lead screw grease box 1

46 41836011 fiRERXEWEMEELM6  Copper clamped through tubing connector M6 1

47 | 141822015 HLEI)Y Composite gasket 1

48 S04038  HRETM6X 10 Screw M6 x 10 1

32




REE (T) / X Feed mechanism (T)

A
»

N2. Xikk

33



N2. XiZRl3EE (T) / X Feed mechanism (T)

= = B Va:
}?01.3 Paf"c:jzo. Fatraik NAME OF PARTS A%fl’;5 Refayis

1 141811006 |£&#d 35400700 40 1700 slot cover 1
2 S05115  #ZEFEM4 X6 Bolt M4 x 6 5
3 W01001 S B 4 Flat washer 4 3
4 425510001  Jy B2 B Rt Square mounting nut 14
5 141811005 | Z&f#4030L120 4030 1120 slot 1
6 141811004 | £&f%4030L480 4030 1480 slot 1
7 417S15008 |[ME4TM4 X8 Screw the M4 x 8 3
8 41728024  #[E4 Washer 4 3
9 141842008 /NHTEEERYAR Small tank chain baffle 1
10 N08008 WEREM3 Nut M3 4
11 S02127 YL BE£TM3 X 10 Countersunk head screw M3x10 4
13 | 4184205000 | [FlzGHr ik pHR 2 Synchronous belt feeding module 1
14 141831028  3M200 Z 41 515 750 3M200 series anti-skid tape 50 1
15 S05035 HEETME X 25 Screw the M5 * 25 2
16 S05124  MEETM5X 16 Screw the M5 * 16 2
17 142033003 AL EEAL Module, motor 1
18 10122005  FLZE plug 1
19 41837614 MWD fEARNG Mechanical anti-collision labeling 9
20 141842001  XALJEK IS 2 AEHR X sensor mounting plate 1
21 W01001 S BB 4 Flat washer 4 2
22 S05010 BEETMA X 12 Screw the M4 x 12 9
23 41730851  fREEE The sensor 1
24 504076 M3 X8 The M3 x 8 1
25 142012061 | ¥EEE S FHtR (FHH) Drag chain support plate (synchronous belt) 1
26 421S13012 |ME4TM4 X8 Screw the M4 x 8 )
27 142011014 |Y[m ks Y-direction drag chain 1
28 505116 M4 X8 The M4 x 8 )
29 S02032 HEETM3 X 6 (FEH) Screw M3x6(Nickel plating) 4
31 141812035 i e &2tk () Grease box mounting plate (length) 1
32 S05116 IZKEMA X 8 Bolt the M4 x 8 2
33 S04125 + e S M2 AETMA /50 Cross grooved disc head screw M4/50 1
34 N01024 | /NfAUERFM4 Hexagon nut M4 1
35 504076 TZ24£TM3X8 Screw M3X8 4
36 41812145 | fEIH B & AR Grease box cover plate 1
37 41842042 JEST The live core 1
38 41822016  OFU[E 17X 2. 65 17 * 2.65 o-rings 2
39 41842041 YA fEMAE & Y lead screw grease box 1
40 41836011 fiRERXEWEMETELM6  Copper clamped through tubing connector M6 1
41 | 141822015 L&) Composite gasket 1
42 504038 HEETME X 10 Screw M6 x 10 1
43 41801052  22FF ik R Brde He Screw feed coupling seat 1 =
43 141801052 | Z2 A3 Bl Bk i Screw feed coupling seat 1 +H
44 41728033 | F M6 Gasket M6 4
45 S05111 HEAEM6 X 16 Bolt M6 x 16 4
46 | 417530034  WEAEMA X 14 (5 B pEl) Bolt M4x14(with washer) 8
47 | 403S16005 | INFEBEMA Hexagon nut M4 2
48 S05119  #ZEETM4 X 20 Screw the M4 x 20 1
49 141812169 | fEZEHTIHR Beam regulating plate 1
50 S05133 HEETMA X 12 Screw the M4 x 12 1
51 141912151 | #ek4kE= 28 Drag chain bracket 1
52 417530302 MEETM4 X 12 Screw the M4 x 12 4
53 S05059 BEETMA X 12 Screw the M4 x 12 1
54 | 407N01002 @ HHWER self-locking nut 2
55 61910026 kA £ [ & MEHC-101WP  Adhesive wiring fixator HC-101WP 1

o4




N3+ Yiﬁﬂ%ﬂéﬁ/ Y Feed mechanism

35



N3. YiZRlEE'E / Y Feed mechanism

F5] 3 _ I
No. Part. No. Ttk NAME OF PARTS A%fl’;5 Refayis
1 41801044  YZ2HT [R5+ IR 5l e Y lead synchronous belt drive seat 1
2 4181202900 | YA%& 24 2044 Y sensor board assembly 1
3 S05133 BEETMA X 12 Screw the M4 x 12 2
4 41801041 YL HTIik] 5 e Zly 2 i 20 A4 Y-screw fixed end bearing assembly 1
5 4180301200 Mg Ax Bk 2% 20 44 Plum coupler assembly 1
6 142001016  YZ2ATFHHL )88 Y lead motor seat 1
7 142033006 | Y] Al HEL AL, Y servo motor 1
8 S05124  [WEFEM5X 16 Bolt the M5 * 16 4
9 S05074 HEFEMS X 20 Bolt M8 x 20 ]
10 41826224 578X 25 Pin 8 x 25 9
11 H05031 1 ElE6 Retaining ring E6 2
12 S05139 HEFEMS X 55 Bolt M8 x 55 4
13 417530025 | #Z#£M4 X 10DB Bolt the M4 x 10 db 1
14 417530025  WEAs (7 EFE ) M4 X 10DB Bolt (with washer)M4x10DB 2
15 12912326 |& ¥k Pipe clamp 1
16 41812667 | JHE 48 Tubing stent 1
17 41826011  [AFEHH6X 15 The cylindrical pin 6 x 15 1
18 S05123  MRATH5X 12 Screw 5 x 12 16
19 41808011 |44 Retaining ring 1
20 41801042 Y22 T S 5 iy Zply 7 i Y lead rod support end bearing block 1
21 141801015  YZ2HT i S 4% i Front support for Y lead rod 1
22 S05133  HRETMAX 12 Screw the M4 x 12 1
23 505040 HEFEM6 X 16 Bolt M6 x 16 4
24 B01033 #6203 Bearing 6203 1
25 | 141821006 B The tubing 1
26 41836011 fiFEREEMERELM6  Copper clamped through tubing connector M6 1
27 421513059  EFEM5 X 20 Bolt the M5 * 20 4
28 | 141924001 |\Y#2FF4H {1 Y lead component 1
29 N01021 M2 K M6 nut 8
30 141822009 2R SLIBETM6 X 65 Rubber head screw M6x65 4
31 S05124  WEFEM5X 16 Bolt the M5 * 16 29
32 142024001 Y5:# Y guide 9
33 | 417530036 | HZATM5X 12 Screw the M5 * 12 8
34 142012057 |\ YRIFRAZLHR Y front limit plate 2
35 41812028 |YFRAZHRB Y limit plate B 9
36 41812023 | VAL /B 2 BE MR X Y sensor mounting plate X 1
37 417530302 |M4X12 The M4 x 12 9
39 504082 HEFEM3 X 6 Bolt M3 * 6 1
40 41730851  fLIk#E The sensor 1

36




N4, JEHESE HIEH (S) /Clamping fixture (S)

25

\

e

37



N4, FEHESR B IEE (S)/Clamping fixture(S)

F5 % _ A
No. Part. No. TR NAME OF PARTS figﬂ Refayis

1 42536004 SAERESL(EM) Air pipe joint (right Angle) 9

2 41845224 RHE d4X2. 5B A Trachea 4x2.5 black 4.9
3 42536003 | HEREEL (=) Air pipe joint (tee) 2

4 417530023 | WEAT (HEHAPE) M3X 16DB  Screw (with washer) M3x16DB 9

5 40736036 | AEREEL (=) Air pipe joint (tee) 2

6 42536003 | AEREEL (=) Air pipe joint (tee) 2

7 41845223 | K/E bAX 2. 5B Trachea 4x2.5 transparent blue 4.9
8 42536004 | K& (HMA) Air pipe joint (right Angle) 2

9 4254500400 ST cylinder 4
10 505124 7S AP SR IRETME X 16 Hexagon socket countersunk head screw M5x16 | 16
11 41728028 “F-#E5 Flat washer 5 8
12 505123 7S AP Sk IBETMS X 12 Hexagon socket countersunk head screw M5 x 12 8
13 42526008  FRAZEH Limit pin 1
14 505059 7S A S IR ETMA X 12 Hexagon socket countersunk head screw M4x12 4
15 42512028 | PRAV 3 R Limit bearing 1
16 S09019 HEETM5 X 6 Screw the M5 * 6 1
17 41842502  JELAHEZE Pressure framework 1
18 141812196 MEZUHR Thread plate 2
19 141812199 | THALAR S BT 22 BE AR Top formwork cylinder mounting plate 2
20 42230519  f s M-5HLH-4 Miniature connector M-5HLH-4 2
21 142045005 Sl cylinder 2
22 S05119  #ZEETM4 X 20 Screw the M4 x 20 4
23 41842038 | TiAE: needle 9
24 S05118  #ZEETM4 X 16 Screw the M4 x 16 4
25 41836501  EiLPU4 Pipe joint PU4 2
26 40736036 Y2 =8 Y type tee 2
27 41845223 KB d4X2. 5iFHE Trachea 4x2.5 transparent blue 5.8

38




N5, %TD%E\A%E (S) /Clamping fixture (S)

39



N5. ek B3 E (S) /Clamping fixture (S)

I _ T &0
No. Part. No. Ttk NAME OF PARTS figﬂ Refayis

1 141845002 =il EHL (THY) Three way trachea joint (T type) o
2 407504053 | BEETM3 X 25 Screw M3 x 25 9

3 401727 B3k joint 2

4 S05065  HEETM4X 40 Screw the M4 x 40 4

5 W02008 R 24 Spring washer 2-4 4

6 42128003  #JE The gasket 4

7 42536004 | K& (HMA) Air pipe joint (right Angle) 4

8 41730441 | {ELCUL16-15D Cylinder CU16-15d 2

9 42212607 | JEEAFRYHR Clamp lever baffle 2

10 42212813  Je'EAT The clamping lever 2

11 42212538 | Je Hozz3EHr L Fixture mounting plate L 2

12 42228811  HEnHAE Turn the washer 6

13 S05123  HEFEM5X 12 Bolt the M5 * 12 6

14 42226811  He3k4Y The joint pin 2

15 S05123 BEETME X 12 Screw the M5 * 12 10

16 W01001 YR Washer 5 10

17 41842218 I BLEXHENB Clamp coupling plate B 9

18 S05067  MEETM5X 10 Screw the M5 * 10 12

19 41845223 | K/E b4AX 2. 5B Trachea 4x2.5 transparent blue 4.9

20 41845224 R d4X2. 5EM Trachea 4x2.5 black 4.9

21 42212800  ¥RMEMR Plastic plate 15

22 42226812 | J&X4H The clamping pin 30

23 417S17852 MZEFeEM5X 15 Bolt the M5 x 15 30

24 42212820 | iEEHFEMR Transparent plate 3

25 41836501  FiESLPU4 Pipe joint PU4 2

40




N6. JE'ZEJHIEF (T)/ Clamping fixture mechanism (T)

QL) S \
@,@w 31 i

41



N6, E'ZEREIEE (T)/ Clamping fixture mechanism (T)

F5 % _ -
No. Part. No. TR NAME OF PARTS figﬂ Refayis

1 41836501  EzkPU4 Pipe joint PU4 2
2 41845223 R E d4X2. 5iFHE Trachea 4x2.5 transparent blue 1.2
3 41845224 R HE d4X2. 5% A Trachea 4x2.5 black 1.2
4 41811500 |/NHTEEE A small tank chain 1
5 S02127 YL BE£TM3 X 10 Countersunk head screw M3x10 2
6 41842504  HEHE FAR Drag chain guide 1
7 N08008 M BEM3 Nut M3 9
8 141831029 AFHECMTT0. 13X 25 Teflon tape 0.13x25 1
9 407S17001  PTKUZETMA X 10 Countersunk head screw M4 x 10 4
10 42536004 R AEEL Tracheal joint 2
11 S05124  |BE4TM5X 16 Screw the M5 * 16 16
12 41842503  HEHE SHR Drag chain guide pad 4
13 41845223 KB d4X2. 5iFHE Trachea 4x2.5 transparent blue 1
14 41845224 K45 d4X2. 5B Trachea 4x2.5 black 1
15 42536003 |\ S AEREL Tracheal joint 6
16 41842502  JEAEZLE Pressure framework 1
17 | 4254500400 ST cylinder 4
18 S09019 HEETM5 X 5 Screw the M5 x5 1
19 42512028 | FRA 37 A Limit bearing 1
20 42526008 | R 4N Limit pin 1
21 S05059 BEETMA X 12 Screw the M4 x 12 4
22 S05124 HEETM5 X 16 Screw the M5 * 16 8
23 41728028 P[5 Washer 5 8
24 141812196 MEZUHR Thread plate 2
25 141812199 | THALAR S T 22 BE Ak Top formwork cylinder mounting plate 2
26 42230519  fiES M-5HLH-4 Miniature connector M-5HLH-4 2
27 142045005 Sl cylinder 2
28 S05119  #ZE#eM4 X 20 Bolt the M4 x 20 4
29 41842038 | TiAE: needle 9
30 S05118  HRETMAX 16 Screw the M4 x 16 4
31 40736036 | REHESLAPY4 (YAY =38) Air pipe connector APY4(Y-type tee) 2
32 41845223 |RE ¢4 X 2. 5 BHIA Trachea 4x2.5 transparent blue 5.8

42




N7. Jefnde BHEEE (T) / Clamping fixture mechanism (T)

43



N7, FinkBEIEE (T) / Clamping fixture mechanism (T)

F5]  FS _ T &0
No. Part. No. TR NAME OF PARTS A%fl’;5 Refayis
1 41836501  EzkPU4 Pipe joint PU4 2
2 41845223 R E d4X2. 5iFHE Trachea 4x2.5 transparent blue 1.2
3 41845224 R HE d4X2. 5% A Trachea 4x2.5 black 1.2
4 41811500 |/NHTEEE A small tank chain 1
5 S02127 YL BE£TM3 X 10 Countersunk head screw M3x10 2
6 NOSO0S  HZEHM3 Nut M3 5
7 42536003 &L Tracheal joint 9
8 S05121  |WEHEM5 X 10 Bolt the M5 * 10 12
9 41842218 e ELiEREARB Fixture connection plate B 2
10 W01001 B 5 Washer 5 3
11 S05123 M5 X 12 Bolt the M5 * 12 3
12 42212813 | FZEFT The clamping lever 2
13 42228811 Ik Turn the washer 6
14 42212538 | Je Bz BERL Fixture mounting plate L )
15 42212607  J&'ZEAT 4R Clamp lever baffle 9
16 S05123 M5 X 12 Bolt the M5 * 12 6
17 42226811 4340 The joint pin 2
18 401727 3k joint 9
19 41730441 |SHEICU16-15D Cylinder CU16-15 d 9
20 42536004 | SAEHEEk Tracheal joint 2
21 42128003  #uJ# The gasket 4
22 W02008 R 24 Spring washer 2-4 4
23 S05065  HRETM4X 40 Screw the M4 x 40 4
24 41711014 | HLZF26. 4 Wire clip 6.4 3
25 417530025  HEHE (R JE)M4 X 10 Bolt (with washer)M4 x 10 3
26 41842510  JenL HE B Special pad for clamp 3
27 41842504 | HEEE SR Drag chain guide 1
28 407504001  JSLM24ETMA X 16 Countersunk head screw M4x16 3
29 141831029 | AFHECWBTT0. 13X 25 Teflon tape 0.13x25 1
30 41845224 RHE d4X2. 5B A Trachea 4x2.5 black 1
31 41845223 | KE b4AX 2. 5B Trachea 4x2.5 transparent blue 1
32 141812049 iR plate ]
33 | 141812048 AR fT Clip sensor 1
34 | 141842007  SZIEREE brackets 1
35 42128003  #J# The gasket 2
36 S05116 HEETM4 X 8 Screw M4 x 8 2
37 502039 BEETM4 X9 Screw M4 x 9 1

44




N8, Xlﬁ‘lff%%@ﬁ (T)/ X Feed mechanism (T)

45



N8. X[EH & E (T)/ X Feed mechanism (T)

F5| 3 _ I
No. Part. No. TR NAME OF PARTS figﬂ Refayis
1 41842500 % The beam 1
2 S17013  #R£TM4 X6 Screw the M4 x 6 12
3 42512019 | #FEERR Gearbox cover plate 3
4 42501008 X[ shieFs X synchronous belt passive wheel box 1
5 41842501 | RAEZEREAR Pressure frame connection plate 1
6 42526010 | AT B8 Synchronous belt tensioning pin )
7 S05010 BEETMA X 12 Screw the M4 x 12 2
8 S05116 BEETM4 X 8 Screw the M4 x 8 ]
9 42547003 XJE% N Rk X induction magnet 1
10 S05059 BEETMA X 12 Screw the M4 x 12 1
11 42526011 | [Flz5H4H Synchronous belt pin 9
12 42512020 | [FEHH0 Synchronous belt buckle 9
13 S05152 HEETM6 X 65 Screw M6 x 65 2
14 | 41824500 XSHL X guide ]
15 S05058 HEETM4 X 10 Screw the M4 x 10 31
16 425510001 JFIEE Rt Square nut block 31
17 W03008 VT The wave washer 3
18 | 4253500700 | F &N #ZHAt Active wheel assembly 1
19 B01010 576003 Bearing 6003 4
20 409514001 EERRETSM1/4X 40X 6 Set screw SM1/4x40%6 3
21 42525004 | BXBHIAES Drive gear 1
22 42512023  |HhKom a5 Bearing end cover 1
23 S05034  |HREETM5 X 15 Screw the M5 x 15 9
24 42525005 | gEAhA %S The passive gear 1
25 409514001 |EEMZETSM1/4X40X6 Set screw SM1/4x40x6 9
26 42529001 | 5%CHEFLH B4R Retainer ring for gearbox hole 1
27 K01006  ##5X5X16 Key5*5*16 1
28 | 4253500900 |X[E|LHiukshaHAF X synchronous belt passive components 1
29 41835500 | X’h[E] By X-axis synchronous belt 1
30 42501007  HikE4H Gear box 1
31 701513045 |BE4TM5 X 60 Screw M5 x 60 8

46




01. EESHEBS / Table mechanism

47



0l1. EE M4/ Machine body (Table structure)

F5 3 _ A
No. Part. No. Fatraik NAME OF PARTS figﬂ Refayis
1 141932064 TEIMm Master surface IE Rt
2 1141911005 TERR J5 AR Shuttle back cover 1
3 1S02039 BEETM4 X9 Screw the M4 x 9 3
4 1141932044 [ FE 55 A Circular plate 2
5 1142026004 BACIB S EMA Knurled thread sleeve M4 ]
6 141911006 FHEMR BT 2B AR Shuttle front cover plate 1
7 1915624 Wigk15X 1 The magnet 15 x 1 6
8 S05124 BZATM5 X 16 Screw the M5 * 16 24
9 1142031002 H A Hinge A 3
10 1142012090 A TB LR Hinge threaded plate 6
11 930000413 JiiR floor 2 1142012087
12 417S30306 MEET (7 ) M5 X 15 Screw (with washer)M5 x 15 24
13 1930000513 FEAR BB Supporting plate coupling B 1 141912193
14 930000302 STHEFFER Mesa support plate 2 1142012015
15 1930000301 B FEA S 28 4 44 Table plate bracket assembly 2 114201201300
16 1417530306 MEET (7 B )M5 X 15 Screw (with washer)M5 x 15 ]
17 1142026005 BAC B S EMB Knurled thread sleeve M5 10
18 141831010 | N/NAIREIMAR 4255 Hexagon socket screw M5 dust cover 24
19 1141932063 ) ER=4iii] Back table 1 HusER
20 S05123 BEETM5 X 12 Screw the M5 * 12 20
21 141828611 T4 EIMb Flat washer M5 30
22 1930000303 6 [ /e A7 SCHER Mesa left and right support plate 4 1142012022
23 1142012031 W2 LT HRMB The M5 threaded board 8
24 142001007 VE AT b 7 g Slide shaft support 8
25 505035 BEETM5 X 25 Screw the M5 * 25 16
26 S09041 BZETM6 X 5 Screw M6 x 5 16
27 S05026 BZETM5 X 20 Screw the M5 * 20 10
28 142002008 e Slide bar shaft 2

48




»

ﬁﬁ%ﬁﬁj\ / Front table mechanism

49



02. BIE M4 / Front table mechanism
= = :
To? Paf"c:i;o. Fatraik NAME OF PARTS ﬁ? Refayis
1 142032002 |\WikHBhE T Front auxiliary mesa 1
2 142026004 EALIBLIEMA Knurled thread sleeve M4 3
3 S05124 HEETME X 16 Screw the M5 * 16 10
4 142031002 & TLA Hinge A. )
5 142012090 | & TUHESHR Hinge threaded plate 4
6 142032003 &4 Retractable table 1
7 142012016 FF& S HEAIR Limit plate of Retractable table 1
8 407N01001  H4&HEREMS Self-locking nut M5 ]
9 41728028  #JE[5 Washer 5 9
10 42231512 JE'EREA Clamping fixture 1
11 S05026 HEETME X 20 Screw the M5 * 20 6
12 | 141831010 |7/SAUBETMER, 4255 Hexagon socket screw M5 dust cover 16
13 930000306 #r&AF 4B Folding rod bracket B 2 142012019
14 142012031  HESHRMS The M5 thread board )
15 1420NS20003 7 #E%TM5B Shaft screw M5B 4
16 41728028  I#[E5 Washer 5 6
17 930000440 |H1ZA4TB Folding rod B 2 1141912147
18 930000439 |H1EATA A folding stem 2 1141912146
19 | 930000304 #HrSHFLEA Folding rod bracket A 2 142012017
20 | 1420NS20002 FhA7HZEETMAA Axial screw M5A 2
21 417530036  HEET G EARE ) M5 X 12 Screw (with washer)M5 x 12 6
22 141937004  JFFE VA Ui B AR Unpacking debugging instructions label 1

50




03+ iﬁﬁﬁﬁﬁ%ﬁﬁj\ / Auxiliary table mechanism

51



03. 4B EMERs / Auxiliary table mechanism

=) =) >
To? Paf"c:i;o. Fatraik NAME OF PARTS A%l’gﬁ Refay;r:cs

1 1141932061 EEBIE Left auxiliary mesa 1

2 1141932062 HiBh S 1H Right auxiliary table 1

3 1505218 BREETM5 X 22 Screw the M5 * 22 12

4 421517009 B2ETM5 X 10 Screw the M5 * 10 6

5 1142012032 NEENINEE Y Sliding seat plate 6

6 141803017 AT E Slide bushing 8

7 1141803007 B A EEE Aucxiliary mesa connecting shaft sleeve 6

8 1407N01001 H g2 REM5 Self-locking nut M5 28

9 142003016 TR A EGEM1214-20  Engineering plastic shaft sleeve GFM1214-20 4

10 41812624 Fe AR splicing plate of Right and left plate 9

11 S05124 IZETM5 X 16 Screw the M5 * 16 8

12 141831010 A/ NFIRETMSR A2 55 Hexagon socket screw M5 dust cover 30

13 S05026 BEETM5 X 20 Screw the M5 * 20 8

14 141812080 i B S PR S R Aucxiliary support hinge bracket 4

15 141728028 ) Washer 5 ]

16 417530304 BEETM6 X 20 Screw M6 x 20 8

17 930000225  SZAEFEAAMF Support column assembly 4 | 14193200600
18 41832020 fEIEM12 MATS M12 4

52




P1. HL;J@%MEF/Table mechanism

53



P1. HlZ2#4/Table mechanism

=) =) >

To? Paf"c:i;o. Ttk NAME OF PARTS ﬁ? Refayis

1 930000311 |MLEEZHAH: Rack components 1 14204200100

2 930000438 | HLEE AT AR Rack front cover plate 1 141912148

3 41812131 | HLZE )5 = [E sE B Fixed plate B for rear cover of the rack 8

4 421S13012 HB4ET GF#RE)MA X 10 Screw (with washer)M4 x 10 16

5 141912169  MLZERTZE AR 48 Frame front cover bracket 9

6 417530036 HEET G EARE ) M5 X 12 Screw (with washer)M5 x 12

7 1420NS10001 7K Sk BRETM5 X 10 Cross large flat head screw M5 x 10 10

8 141831042 | fEI#EM20 Mats M20 4

9 701S13002 |HZ4£TM8 X 12 Screw the M8 x 12 16

10 42232502 | JH%ES castor 4

11 1420NS10003 57K J Sk BT M5 X 25 Cross large flat head screw M5 x 25 16

12 930000316  HLEEM Frame side cover 4 142012037

13 930000321 | HEI5AE A2 pi ) =& Front left cover of electric control cabinet 1 1142012039

14 930000320 | HEIEAE AL S =& Rear left side cover of electric control cabinet 1 1142012040

15 | 1420NS10003 57K J Sk 84T M5 X 25 Cross large flat head screw M5 x 20 8

16 407N01002 | H PitEEE Self-locking nut 3

17 142012041  HL4Z [ JPRALHR Electric control threshold plate 3

18 142047002 | [@#E4k15 Round magnet 15 3

19 407S17001 |HZEETM4 X 10 Screw M4 x 10 3

20 421S13012 HB4ET GE#RE)MA X 10 Screw (with washer)M4 x 10 6

21 930000317 EEFEME A Left door of electric control cabinet 1 142012033

22 930000318  HEEFEHME AT Right door of electric control cabinet 1 142012034

23 41831014  HHEHEAA Electric control cabinet lock 1

24 | 417S17852 |MEETM5X 15 Screw the M5 x 15 24

25 41831016 |HLI=HES T Electronic control cabinet hinge 6

26 41728028  #JE[5 Washer 5 12

27 407N01001 | E B REM5 Self-locking nut M5 192

28 417530025 BT (34 RE) M4 X 10DB Screw (with washer)M4x10DB 4

29 41831013 | K7 M & Fan net 1

30 304219 MLZE 5 = 20 Rack rear cover assembly 1

31 930000319  HL4ZHE AT ] S:;;ZF the right side of the electric control 1 142012038

32 S05993  HRETM16X 55 Screw the M16 x 55 6

33 41828013 | K The big washer 6

34 41803018 EHLE Locating sleeve 6

35 41803019 BE Pipe sleeve 12

36 41822014 | JHARIGIR T Vibration damping rubber pad 6

37 | 417513301 |MEETM5X 12 Screw M5 * 12 12

54




P2,

Eﬁ?ﬁ?*ﬁ’%@ﬁ/ Electric control box mechanism

/

55




P2. H#EHEIEE / Electric control box mechanism

s "s - WE 2V
No. Part. No. TR NAME OF PARTS Amt. Remarts

1 407N01002 | HBIMER} self-locking nut 3

2 S02117 +-EE A SR AT M4 X 50 Cross grooved countersunk head screw M4 x 50 4

3 41811013 | JXU5E B 20 X 25 21 44 Fan dust cover assembly 1

4 41830012 | XU )33 fan 1

5 142011008  £k##5040-320 Trough. 5040-320 1

8 41845022 R EPESLEER ELIBEPMS The air pipe joint goes through PM8 1

9 41811215 |HiZ&kO outlet 1

10 | 142011009 |Zk##5040-810 Trough. 5040-810 1

11 142011005 | Z&##4040-300 Trough. 4040-300 1

12 417S30025 | MEHe (34 FE)) M4 X 10DB Bolt (with washer)M4x10DB 8

56




‘%U%ﬁ%ﬁ (X) / Control box mechanism (X)

>
SV d
S
o

Q. 1

/ N2 2777777000777/

Ve .

57



Q. ¥#EHIFFEEE X) / Control box mechanism (X)

F5] % _ Y
No. Part. No. TR NAME OF PARTS A%l’;E Reﬁaiis

1 141930019 | —ACHeiE 4 Rl s rotary integrated electronic control 1

2 141930021 | ¥=H05E14 Control cabinet 1

3 141930022  FAR The main board 1

4 141930023 | sHiERR The step plate 1

5 141830022 X EHV2BP Fan V2BP 1

6 141930024 | HEEAR The power supply board 1

7 141930025  EpR YA AR BK 5 2% Single board Y servo driver 1

8 141930026  ¥FHI5E AR Control box cover plate 1

9 417S30302 | MEAE (A RE) M4 X 12DB Bolt (with washer)M4x12DB 4

10 41830641 | EIRBEV2 Display the V2 1

11 S02039  MEETMA X9 (‘PEER) Screw M4x9(Nickel plating) 4

12 142030004 | 5AndEE Radio frequency device 1

13 42230512 IO IFR press button switch 1

14 41830213  FHLJFE L (5M) Main power switching wire (5M) 1

15 141930028 |HLTFH# Electronic hand wheel 1

58



R. T?Eéﬁzﬁﬁ%ﬁ/ Operation interface mechanism




R. B{EFREEEE/ Operation interface mechanism

F5| 9 _ I
No. Part. No. Ttk NAME OF PARTS figﬂ Refayis
1 417530306  HEFEM5 X 12 Bolt M5 * 12 4
3 417530025 | MEHE (34 FE)) M4 X 10DB Bolt (with washer)M4x10DB 6
4 304058 | #EVERFV2SZEE Operate screen V2 bracket 1 | 4181241300
9 930000455 | #AE BF 3 B Operate screen support 1 141912150
10 417530306 MEETM5 X 15 Screw M5 * 15 4
11 S05123 BEETM5 X 12 () Screw M5x12(Knurled) 5
12 141912085 | MRS TT 5% 1R 22 A Air on/off valve mounting plate 1
13 S05120 HEETME X 8 ((BAE) Screw M5x8(Knurled) 2
14 42536004 | Sk Tracheal joint 9
15 141930017 M TTRIR Air on/off valve 1
16 42230519  fidE S M-5HLH-4 Miniature connector M-5HLH-4 2
17 | 4073000900 & J7if75 9% Pressure regulator 1
18 S05115 HEETMA X 6 (BAE) Screw M4x6(Knurled) 9
19 41830214 | ¥4 TT% button switch 2
20 41830215 =S Emergency stop switch 1
21 41811216 | JF bR AEZH A4 Switch label frame assembly 2
22 417S30302 B (HFIARE)MA X 12 Bolt (with washer)M4 x 12 4
23 41811214 &I R=E& Button switch box 1
24 41811215  HiZk outlet 1
25 41812061  JFocfrzedEtRA Switch box mounting plate A 1
26 W01001 M4 (E38) M4 gasket (ordinary) 3
27 142012031 | BESCARM5 The M5 thread board 1
28 S05116 WEFEMA X 8 (R AL, B54R) Bolt M4x8(Knurled, Nickel plated) 3
29 41812062  F24H Az 3EARB Button box mounting plate B 1
30 S05026 N 7N FIZETMS X 20 Hexagon socket screw M5 x 20 9

60




S Eﬁ%%%ﬂpﬁq%ﬁ/ Power supply equitment mechanism

19
20

61



S. HESIMLEE/ Power supply equitment mechanism

Fe s : B &4
No. Part. No. T RIR NAME OF PARTS A%l’g5 Refayis
1 407N01002 | HBIMER} Self-locking nuts 9
2 41812060  HEYEFICZ 4R Power switch bracket 1
3 S05124  MEAEM5 X 16 (FRAE, #5%8%)  Bolt M5x16(Knurled, Nickel plated) 9
4 99200037 EC4A¥=H 25 HLyF EC4 controller power cord 0.4
5 41828611 | F-#EIM5 Flat washer M5 1
6 42212620  HEH hook 1
7 41830021  4HZEHRAOL Lug plate A01 1
8 417S30025 | MEHE (34 FE) M4 X 10DB Bolt (with washer)M4x10DB 2
9 417S30025 | MEHE (34 FE)) M4 X 10DB Bolt (with washer)M4x10DB 1
10 S05118 M4 X 16 (RAE, #5%8%)  Bolt M4x16(Knurled, Nickel plated) 1
11 | 142011007 |Z&H#4040-1300 Trough. 4040-1300 2
12 417S30025 | MEHe (34 FE)) M4 X 10DB Bolt (with washer)M4x10DB 16
13 142011006  £:454040-850 Trough. 4040-850 1
14 142011005  £:4%4040-300 Trough. 4040-300 1
15 41828611 ~“FFFEMb5 Flat washer M5 2
16 S05118 M4 X 16 (FRAE, #5%8%)  Bolt M4x16(Knurled, Nickel plated) 9
17 41711025 |HL£kF219 Wire clip 19 3
18 417S30302 B (HFIARE)MA X 12 Bolt (with washer)M4 x 12 2
20 | 41711014  HZkK6. 4 Wire clip 6.4 1
21 142030001 |LEDAT LED lights 1
22 421513003  HR4TH HWM4 X 8 Screw with cushion M4 x 8 1

62




T. /EFEH/ Air pressure mechanism

31— QRN —— Ry =—"— 38
39— c—— 0> @)“‘)‘)

) —
36———
39 = 40
——— 41

63



T. &EIEE/ Air pressure mechanismS

75 #E _ %0
No. Part. No. TR NAME OF PARTS figﬂ Refayis
1 141945005  XUEL AR 100MSF Double pass busbar 100M8F 1
2 41845219 N NFEESLABPO2 Hexagonal socket head ABP02 3
3 40736021  $23LPL802 Joint PL802 1
4 41845212  HLHE®4V110-06-B Electromagnetic valve 4 v110-06 - B 6
5 41845222  WELrHIEAPC4A-01 Straight threaded APC4-01 12
6 42122001 HR¥EAE SLKQ2P-04 Quickly change plug KQ2P-04 2
7 421S11013  H2FeM4 X 35 Bolt M4 x 35 4
8 41845214  JHEH#RPALO2 Muffler PAL0O2 2
9 41845213 EH & 100M Blind cover 100 m )
10 417S30025 | MEHe (34 FE)) M4 X 10DB Bolt (with washer)M4x10DB 2
11 42236512 R EHSLAPC8-02 Air pipe joint APC8-02 1
12 42130096 | F-3hIF R VHK3 Manually switch VHK3 1
13 141845004 S JRAbTE STHAFR20001 Air source handling element AFR20001 1
14 41730022 | FE R IR R R Solenoid valve connection 6
15 41845220 | SHBAG-B Threaded through APC6-02 1
16 40736018 MELr EHIiBAPC6-02 Spiral trachea 6x4 1
17 42211540 |MEHERE6 X4 Air pipe connector APG6 1
18 40736022 | KB HSLAPG6 Tracheap8 1
19 42221503 | K& &8 Trachea@8 3
20 42221503 | K& &8 Trachea@8 3
21 42221503 | K& &8 Airgun AG -B 4
22 41845223 | RE d4X2. 5iFHE Trachea @4x2.5 transparent blue 2.9 IEa At
93 | 41845224 A5 04X 2. 5HM Trachea 4x2.5 black 2.9 Btk
24 41845223 KA d4X2. 5 F A Trachea @4x2.5 transparent blue 2.9 | PIEMEBS
25 | 41845224 U 0 AX2. 5EL Trachea 4x2.5 black 2.9 RIS
26 41845224 | R d4X2. 5B Trachea ¢4x2.5 black 0.5 | KIEMHS
27 41845232 |TIEHLEK]ITO4 T-junction KJT04 1 Wi 2
28 S01591  |BE4TM3 X 18 Screw M3x18 1 W2t
29 41845223 KA d4X2. 5 F A Trachea 4x2.5 transparent blue 2.9 | KIEMHBS
30 41845224 U 0 AX2. 5E Trachea 4x2.5 black 2.9 KIEMIES
31 41845224 | R4 4 X2. 5B Trachea ¢4x2.5 black 0.3 G
32 41845224 | R4 d4X2. 5B Trachea ¢4x2.5 black 0.3 G
33 40736036 | R HELAPY4 (YA =38) Air pipe connector APY4(Y-type tee) 5
34 41845224 |’ R4 4 X2. 5B Trachea ¢4x2.5 black 0.3 WS
35 41845224 S d4X2. 58 Trachea ¢4x2.5 black 0.3 WS
36 41845224 S d4X2. 5% Trachea ¢4x2.5 black 2.9 G
37 41845224 S d4X2. 58 Trachea ¢4x2.5 black 2.9 G
38 41845224 S d4X2. 58 Trachea ¢4x2.5 black 0.3 WS
39 41845224 S d4X2. 581 Trachea @4x2.5 black 0.5 EHAFIRS
40 | 41845224 | AE 04X 2. 5% Trachea @4x2.5 black 2.4 BHTWRR
41 41845223 \RE 04X 2. 5 Trachea @4x2.5 transparent blue 2.9 K EL ks
42 41845223 \HAE 04X 2. 5EHHA Trachea 4x2.5 transparent blue 2.9 TGt
43 41845224 R d4AX2. HEE Trachea @4x2.5 black 2.9 Mg

64




é)%%éﬁ/ Bobbin winder mechanism

N/,

Us

65



U. #23E'E/ Bobbin winder mechanism

= = E_ 3
}?01.3 Paf’lc:.j; o. TR NAME OF PARTS ﬁt. Refais
1 41831222 |HAzhBeses Automatic winder 1
2 S05035  BEFEM5 X 25 Bolt M5 * 20 4
3 407N01001 | H 4B REMS Self-locking nut M5 4

66




X1+ F&Zﬁ*ﬁ{ﬂ!ﬂ%&ﬁ / Bottom line detection mechanism

‘ 2
| 3
8
8 7
@/
\,.
g7

67



X1. JREHKM|ZEE /Bottom line detection mechanism

R _ R
No. Part. No. Fatraik NAME OF PARTS f};gﬂ Refjis

1 418530218 | ME4TM4x7 Screw M4x7 9

2 141921001  JEZF L B2k S 4%  Bottom line detection sensor blowing copper pipe 1

3 41845224 U 04X 2.5 Trachea g4x2.5 black 0. 1m

4 N08008 7N FH A 2R3 Hex lock nut M3 1

5 141912020  JiE £ 46 4% 5 28 22 BE AR Bottom line detection sensor mounting plate 1

6 S05116 BEETM4 X 8 Screw M4 x 8 92

7 413514012 | MEETM3x14 Screw M3x14 3

8 | 14183000400 JiE £ #6 If% 2% Bottom line detection sensor 1

9 41818621 PR A Double bobbin A 5

10 42130028 AR Reflection paper 20

68




X2+ j}%’(%fﬂ%ﬂ%ﬁ/Laser Cutting Device

69


compras.pecas
Nota
CODIGO CORRETO DA FONTE 142030016

compras.pecas
Nota
CODIGO DO CONTROLADOR DO LASER 142030011


X2, BV E /Laser Cutting Device

5= %5 - B 7
No. Part. No. S NAME OF PARTS figﬂ Refayis

1 41830702 WoOBE Laser tube 1

2 41830701  HfEsE Focus lens 1

3 41811631 i/ 54E Silicon mirror 1

4 41822701 /K Water pipe 6M

5 42130032 TR IEAS1201F-M5-04 Throttle valve 9

6 41842701 ik cavity 1

7 141337003  Z)EhHRN cylinder 1

8 41828611 “F-HFEM5 Flat washer M5 20

9 S05124  HEHEM5 X 16 Bolt the M5 * 16 4

10 S05123  HEEM5 X 12 Bolt the M5 * 12 6

11 930000442 | HOGRTFEHR Laser front plate 1 141912153
12 NO1017 |75 ff HEMEREMS Hexagon thin nut M5 12

13 S05121  #EHEM5 X 10 Bolt the M5 * 10 6

14 41812552 | EWRRAE e Upper suction clamp 3

15 S05124  HEHEM5 X 16 Bolt the M5 * 16 4

16 930000323 | fEAA 5 3248 Posterior lumen stent 1 142012055
17 930000324 |G HEYE 22 3 b Laser power supply mounting plate 2 142012056
18 417530302 | W42 (77 2 FE) M4 X 12 Bolt (with washer)M4 x 12 4

19 | 417S30302 |2 (i H4 18 ) M4 X 12 Bolt (with washer)M4 x 12 4

20 41830704 ULBOLHEIR U1 laser power supply 1

21 41830703 30007 7K 48 The type 3000 tank 1

22 141837004  INFpIlh Label IN 9

23 141837005 |OUTHRMY Label Out 9

24 142011006  Z:##4040-850 Trough. 4040-850 1

25 | 417530025 pAEiEETM4 Cross grooved screw M4 2

26 | 141830013  AZIHEMR3HETL Bull board 3 jack 1

27 | 417530302 WA Gy HRE) M4 X 12 Bolt (with washer)M4 x 12 D)

70




JE B /LASER CUTTING SUCTION DEVICE

X3+ O VIEER X

71



X3+ e tE| % X 3E B /LASER CUTTING SUCTION DEVICE

FE fig _ R
No. Part. No. Fatraik NAME OF PARTS figﬂ Refayis
1 141812017 | W JR I #— 1 JEE KL Suction tuyere plate - medium thick material 1
2 41831019 |5mAyRgAk6 X 12 Strong magnet 6x12 4
3 S05123  MEEM5 X 12 Bolt the M5 * 12 9
4 930000327  fEAEALFEM Dust box assembly M 1 | 14201207100
5 42230519  fidE S M-5HLH-4 Miniature connector M-5HLH-4 1
6 | 417530302 | R4 i A PE) M4 X 12 Bolt (with washer)M4 x 12 9
7 417S30302  RAE (i) M4 X 12 Bolt (with washer)M4 x 12 9
8 142012070 £ EHEER Dust collecting box fixing plate 1
9 930000328 | & Dust collecting box 1 142012075
10 141822006 1% #£31 Rubber plug 31 1
11 41830705 | B0 XUH1650W Centrifugal fan 650W 1
12 417530304 |HRETM6X 20 Screw M6 x 20 4
13 41828611 ~“F#FEMb5 Flat washer M5 11
14 930000325 ML ZHAMRS Fan mounting plate S 1 142012060
15 40931008 | EELHL JiE A The motor seat cushion 4
16 41828611 ~“F#FEMb5 Flat washer M5 4
17 S05123  |HEHEME X 12 Bolt the M5 * 12 4
18 | 41831408 L2 ¢ 32 Wire hose 32 oM
19 41831409 |#u4H25-38 Embrace hoop 25 to 38 4
20 41831408 AL & 32 Wire hose 32 M
21 417S30302 B (HFIARE)MA X 12 Bolt (with washer)M4 x 12 4
22 930000045 | ECo AL R T Centrifugal fan inlet assembly 1 4181256000
23 | 407N01001 | H#iHEEMS Self-locking nut M5 4
24 930000046 | B0 XML H PR T H A Centrifugal fan outlet assembly 1 4181256100
25 S05124 HEAEM5 X 16 Bolt the M5 * 16 4
26 141831039 #14i#40-63 Embrace hoop 40-63 1
27 141831038 % 50 Hose 50 5M
28 41845212  HLHE®4V110-06-B Electromagnetic valve 4 v110-06 - B 2
29 41730022 | HEIE L Solenoid valve connection 19M
30 41845222 MRS HIBAPC4-01 Straight threaded APC4-01 4
31 41845223 | RE d4X2. 5iFHE Trachea 4x2.5 transparent blue 10
32 41845224 |HE b4X2.5F M Trachea 4x2.5 black 3.3
33 41736005 | #z3kPA4 Joint PA4 1
34 40736036 |\ SERESLAPY4 (YA =) Air pipe connector APY4(Y-type tee) 1
35 417S30025 e AERRETMA Cross grooved screw M4 9
36 42122001  PRr¥ddiskKQ2P-04 Intermediate relay 1
37 41830302 | H ] 4K HH 2% Air switch guide 2
38 41830303  HH|E) 4k H 2% R Intermediate relay base 2
39 41812551 MR XL AR Absorb board 1
40 41837617 ORI E TN Precautions for laser equipment 1
41 41837616 | =fAEEGRKARNG Triangle high pressure hazard labeling 3
42 42230512  FHJFE L (5M) Main power switching wire (5M) 2
43 41830021  4HZEHRAOL Lug plate A01 1
44 417S30302 B (HFIARE)MA X 12 Bolt (with washer)M4 x 12 2

72




X4 . ,ﬁ%%ﬁ / Point pen mechanism

73



X4, HZEIEE /Pint Pen Mechanism

Fs H5 \ . g A
No. Part. No. RE S Description Aﬁrilt. Refaylis
1 141845231 3L ASL4-M5 Joint ASL4 - M5 9
2 505064 7S A IEETMA X 30 Hexagon socket screw M4x30 2
3 141912209 B E TR Mounting plate for pen - pointing device 1
4 1505133 NS AL SL B 4TMA X 12 Hexagon socket head screw M4x12 92
5 141708002 'S BB Ring B 1
6 S10019 BRETM6 X 6 Screw M6 x 6 2
7 141722020 FEL T Ak 2 1 B Electromagnet buffer washer 1
8 141830304 S HEICMDD16 X 25 Cylinder CMDD16 x 25 1
9 41809304 TR The cylinder block 1
10 |N02030 HEREM8 X 1 Nut M8 x 1 1
11 41712355 R Point pen spring 1
12 41811302 REED Point pen ink 1
13 1418516304 HEEMIE Tap the penholder to lock the cap 1
14 141845224 RE 04X2. 55 Trachea 4x2.5 black 3
15 141845223 KB d4X2. 5iFEHIE Trachea 4x2.5 transparent blue 3
16 141845212 HHL 74 14V 110-06-B Electromagnetic valve 4 v110-06 - B 1
17 41845222 IR HIEAPC4-01 Straight threaded APC4-01 3
18 141730022 FELRG R P 2 Solenoid valve connection 1

74




X5. ¥)EEM /The Internet of Things

75



X5. YJEXM %L E /The Internet of Things

IR . B &0
No. | Part.No. T4 R NAME OF PARTS A%.t. Rﬁ;’i .
1 61807032 |44+ 16mm (10mm+6mm) 16 mm copper column (10 mm + 6 mm) 2
2 141830042  WHE MY HE I HR Internet of Things circuit board 1
3 S04082  MRATM3 X6 Screw M3 * 6 9
4 141830044 |HLJEZk GR=KD Power cord (Schematic Diagram) 1
5 141830043 254 GrEK) Signal line (Schematic diagram) 1

76




AN Bﬁﬁi / Accessories

15 %67 2\§
By e ~oN

16%

77



Z- M /Accessories

= = B
}zaf Paf,t_?No. BIEAELIR NAME OF PARTS ﬁf &yE

1 10131004 |#E22 7] (/]N) Screwdriver (small) 1
2 10131003 #&227] () Screwdriver (Middle) 1
3 10131002 |#E227)(K) Screwdriver (large) 1
4 30131007 A NAIRTF (1. 5mm) Inner hexagon wrench (1.5mm) 1
5 20131046 A SAIRT (2mm) Hexagon socket wrench (2mm) 1
6 30131010 ANAIRTF (2. 5mm) Inner hexagon wrench (2.5mm) 1
7 30131012 A ST (3mm) Inner hexagon wrench (3mm) 1
8 20131047 A NAIRTF (4mm) Inner hexagon wrench (4mm) 1
9 20131056 N NH T (5mm) Inner hexagon wrench (5mm) 1
10 41712355  EM#RE MR T Screwdriver for needle plate 1
11 30131005 | 4T (6mm~ 7mm) Spanner (6mm ~ 7mm) 1
12 30131006 | T (Smm~ 10mm) Spanner (8mm ~ 10mm) 1
13 20131051 4T tweezers 1
15 | 40730010 #2jiE < Spiral tube 6
16 40736001 MEor ek Threaded sleeve joint 1
18 11411029  JEH 2 syringe 1
20 42217503 | HLEFDP X5 9# DP x5 9 # machine needle 4
22 41830017 |HLTARZEFR Electronic tag card 30
23 11631008 M 4% Qil can 1
23 12921006  4EJe i E (66X ¢ 8) Vinylon tubing (6x 8) 0.5
24 915305 T A Industrial white oil 0.5
27 1011101200 JhAaZH A Tank components 1
28 20131076 15X 943 15 * 9 bags 5
29 20131077 20X 1548 20 x 15 bags 9
35 41731015 | ZERENLB446EB Flower prototype accessory box B 1
36 141831017 X[EIH i M2l P48 X synchronous belt module accessory box 1
37 141931001 | FAHFEAR The sample parts 1
39 | 14183106000 | £&ZELH A+ Wire frame component 1
40 141803006 | FiymtE Lower shaft oil mandrel 2
41 141822002 OB o-ring 2
42 141823001 R #hPR yEs Lower shaft limiting oil core 2

78




AN XTI

I EEE Wt
Leading in global sales

400-8876-858

www.chinajack.com

JACK SEWING MACHINE CO.,LTD.

NRAEYNRNERAE
FEINIEENTHI IR =RREBANERR10085
8 % :0086-576-88177788 88177789

f& B1 :0086-576-88177758

FEIERS © QB/T 4304-2012
BRNEER , MABITEN , ALHEAE

JACK SEWING MACHINE CO.,LTD.
No. 1008, DONGHAI AVENUE EAST, JIAOJIANG DISTRICT, TAIZHOU CITY

TEL: 0086-576-88177782 88177767  E-mail: sales@chinajack.com
FAX: 0086-576-88177787 www.chinajack.com

Standard code of the products:Q/TK 007-2017
You will be not informed if the file has been revised. Please set sample as standard.

79





